
Improvement of Integrated Sewerage System in Baghdad                      Main Text 

 20

4.2.2 STORMWATER DRAINS/COMBINED SEWERS 
 
(1) Combined Sewer System 
 
Substantial areas in the Rusafa and Karkh Districts are provided with stormwater drains for road 
surface drain, which are separately managed from the sanitary sewers. The sewers constructed 
in the areas northeast to the Military Canal in the Rusafa District are mainly of the combined 
system, whereas old sewers in the areas south to the Canal are of the separate sewers. Small 
sewer networks (smaller than 400mm in diameter) in these areas are mainly constructed by PVC 
pipes. 
 
In the Karkh District, old sewers built in the northwestern are of the separate type. Where the 
[...]
(as of 2004), and the situation is expected to be gradually improved, while those in the Karkh 
District were left unimproved.  
 
4.3.2 RUSAFA DISTRICT 
 
The main trunk sewers in the District convey the wastewaters to Habeebiya pumping station 
through a pipe of 2,000 mm in diameter, then through a 3,000 mm diameter pipeline to 
Rustamiya WWTP, as shown in Figure 3.1. 
 



Improvement of Integrated Sewerage System in Baghdad                      Main Text 

 22

At present, the Habeebiya pumping station has been operated at a total hydraulic capacity of 
267,300m3/d, which accounts for 75 percent of the total design capacity, whereas outfall pipe 
has a capacity of 275,400 m3/day. The balance of 129,600 m3/day, between the design and oper-
ating capacities, is that the upstream of existing trunk sewers are frequently overloaded and 
caused wastewater stagnations in Baladiyat, Al-Amin and Mashtal areas.  
 
In solving the problems, such missing links as Southeast and South-north line trunks connecting 
sewer networks to the pumping station is to be constructed, in addition to the improvement of 
the pumping station.  
   
4.3.3 KARKH DISTRICT 
 
The pumping stations in Karkh District comprise three drainage basins, each basin draining the 
dry weather and wet weather flows through drainage trunk lines, namely; 

(1)  P-line  

(2)  N- line 

(2)  D- line    

The collected wastewaters transmitted through P and N Trunks inflow to PN- Pumping Station, 
and then transmitted farther to Doura Pumping Station (For locations see Figure-3.1 and 5.1). 
The wastewater coming from the D-line drain also joins Doura Pumping Station, from where all 
the wastewaters are conveyed to Karkh WWTP.  
 
The average daily wastewater generation in Karkh District, estimated based on the present 
population, is approximately 450,000m3 of which 250,000 m3 and 200,000 m3 was planned to 
come from PN-line and D-line, respectively.  
 
Although the wastewater collected through the D-line drain was originally planned to inflow 
Doura No.2 pumping station, construction of the station was aborted. As a result, part of the 
wastewater from the D-line is being discharged directly to the River. The existing pumping sta-
tions in Karkh District are as summarized below: 
 

Table 4.5 Pumping Stations in Karkh District 

Pumping Station 
Wet weather dis-
charge (m3/min.)

Dry weather dis-
charge (m3/min.)

Pumps  

A1 (Stormwater drainage P.S.)  192 - φ600mm x 3 
T1 (Stormwater drainage P.S.) 822 - φ700mm x 1, φ1100mm x 5 
P5 (Combined P.S.)  300 48 φ400mm x 2, φ600mm x 2,  

φ900mm x 2 
P2 (Combined P.S.) 438 78 φ400mmmx 2, φ700mm x 2,  

φ900mm x 2 
N3 (Combined P.S.) 324 54 φ400mm x 2, φ600mm x 2,  



Improvement of Integrated Sewerage System in Baghdad                      Main Text 

 23

φ900mm x 2 
N2 (Combined P.S.)  468 78 φ400mm x 2, φ00mm x 2,  

φ900mm x 2 
PN (Combined P.S.) 917 161 φ600mm x 6, φ900mm x 6 

Source: Draft Final Report “Preliminary Survey on Iraq Reconstruction Plan, March 2004 
(in Japanese version).”  

 
4.4 WASTEWATER TREATMENT PLANTS (WWTPS) 
 
4.4.1 PRESENT STATE OF WWTPS 
 
At present, three independent public WWTPs exist in BM area, Karkh WWTP in Karkh District 
and Rustamiyah WWTP (comprising Rustamiyah No. 0-1-2 plant and Rustamiyah No.3 plant 
constructed by stage) as shown in Table 4.6. 
 

Table-4.6 Baghdad’s WWTPs 

Governorate Project 
Design Capacity

(m3/day) 
Treatment  

Process 
Mayoralty of Baghdad Rustamiyah 0&1 79,200 Conventional activated sludge 
Mayoralty of Baghdad Rustamiyah 2 90,000 Conventional activated sludge 
Mayoralty of Baghdad Rustamiyah 3 340,000 Conventional activated sludge 
Mayoralty of Baghdad Karkh 205,000 Conventional activated sludge 
Total  714,200

Source:BSA 
 
BM estimates that about 75 percent of the wastewaters in Baghdad builtup urban districts are 
being collected through the existing sewer networks: however, only about 55percent of the col-
lected wastewaters are transmitted to the existing WWTPs in Rusafa and Karkh Sewer Districts, 
the rest having been discharged to the Tigris River without receiving any treatment.  
 
The total present WWTPs capacity is 714,200m3/day, which serves about 55percent of the 
wastewater generated. The remaining wastewater has been discharged to the Tigris River with-
out receiving  
 
4.4.2 CURRENT IMPROVEMENT PROGRAMS OF WWTPS 
 
Currently, rehabilitation and improvement work for WWTPs in the Rusafa District are under-
way by UNDP and other organizations, and the present deteriorated situation is expected to im-
prove shortly (as of 2004). In the Karkh District, however, a minor rehabilitation work of Karkh 
WWTP was on-going in 2004 and expected to be completed in 2004, but no expansion of the 
present treatment capacity of 205,000m3/day was planned.         



Improvement of Integrated Sewerage System in Baghdad                      Main Text 

 24

 
The existing Karkh WWTP was constructed in 1975, with the designed treatment capacity of 
205,000m3/day and receiving the average daily wastewater influent of 270,000 m3/day.   
 
Because of its high treatment efficiency, reliability, long operational experience in the existing 
facilities, and high cost performance, the activated sludge treatment process is the optimum 
treatment method for the Baghdad wastewater system program, which can remove 90 to 95 
percent organic pollutant loads in the wastewater if properly operated and managed.  
 
The WWTPs operation is significantly influenced by the social instability. Electric supply to the 
plants is limited and occasionally suspended, and the plants’ power generators were damaged. 
Consequently, the operation rates have been significantly reduced to the level of 30 to 50 per-
cent of the originally designed treatment capacity. Presently, the operation of WWTP is entirely 
closed down.  
 
4.4.3 PLANNING BASIS OF WWTPS 
 
Under the “Greater Baghdad Sewerage Study, Preliminary Report,” the Baghdad’s WWTPs 
were planned with a view that the plants effluent may comply with the national effluent quality 
requirement of 40mg/L BOD5 and 60mg/L SS.   
 
For the Rustamiyah and Karkh Districts, the activated sludge process was selected, which could 
achieve 95 percent removal of such pollutant loads, producing 20mg/L BOD5 and 30mg/L SS 
when properly operated.  
 
Because of the combined sewer system, the WWTPs were designed to receive some part of the 
stormwater runoffs to treat preliminary and primary with disinfection. Storm retention tanks 
having a capacity of one hour dry weather flow were planned so as to avoid overflows of con-
taminated stormwater under conditions of limited rainfalls. 
 
The service populations by these WWTPs in 2000 were projected at: 

 
Rusafa District         2,350,000       
Karkh District          1,950,000 
        Total         4,300,000 

 
The applied process and facility configuration are in general the same for all the WWTPs. As 
shown in Figure 4.1, the treatment process comprises; i) preliminary, ii) primary and iii) secon-
dary treatment processes, and the treated wastewater effluent is discharge to the Tigris River af-
ter being disinfected.  



Improvement of Integrated Sewerage System in Baghdad                      Main Text 

 25

 
The WWTP receives both dry weather and stormwater flows, but most of the wet weather flows 
are discharged to the River after being stored in stormwater tanks and disinfected. The excess 
sludge is anaerobically digested and dried on sand drying beds for final disposal. The sludge gas 
has not been used either for heating or other purposes. 
 
4.4.4 DESIGN CRITERIA  
 
The applied design parameters to the WWTP in West Bank were similar to those in the East 
Bank and major criteria (as applied to Karkh WWTP) are as follows: 

 
Table-4.7 Design Parameters for WWTP Facilities 

Item Unit Parameter 

Liquid Treatment   
1. Grit removal  DWF  x 7.6 
2. Primary settling tank loading at peak flow   

   Overflow rate  m3/m2/d 94 
   Hydraulic retention time hrs 0.8 
3. Aeration tank loading at DWF   

   Hydraulic retention time hours 7.2 
   BOD5 loading  kg/m3/d 1.13 
4. Final settling tank loading at peak flow   

   Overflow rate m3/m2/d 47 
   Weir loading m3/m/d 252 
   Hydraulic retention time hrs 1.5 
Sludge Treatment   
 1. Sludge thickener, loading rate pop./m3 227 
 2. Anaerobic sludge digester, population loading rate pop./m3 25 
 3. Digester hydraulic retention time days 28 
 4. Heating  - H 
 5. Population loading rate  pop./m2 10 
            

Source: Greater Baghdad Sewerage Study, Preliminary Report Volume Two, February 1981. 
 

Table 4.8 Design Criteria for Karkh WWTP 

Item Per Stream Total 
Population 300,000   1,800,000 

Per capita wastewater flow 114 Lcd   114 Lcd 

Dry weather flow  34,200 m3/day 205,000 m3/day 

Peak flow (4 x DWF)  5,700 m3/hr   34,200 m3/hr 

Max. flow to facilities (2 x DWF) 2,850 m3/hr  17,100 m3/hr 



Improvement of Integrated Sewerage System in Baghdad                      Main Text 

 26

BOD loading (60g/cd)   18,000kg/day 108,000kg/day 

SS  loading (90g/cd)  27,000kg/day   162,000kg/day 

Source: Greater Baghdad Sewerage Study, Preliminary Report Volume Two, February 1981 . 
                                             

The average daily incoming pollutant loads to the WWTP were calculated in the Master Plan 
Report as: 
 
                     BOD5                 SS 

Rusafa District     218,000kg             274,000kg 
Karkh District     199,000kg             243,000kg  
    Total         417,000kg             517,000kg 

 
In the design it was planned that totally 4 x DWF was conveyed to the WWTP and the surcharge 
wastewaters were overflowed after receiving chlorine disinfection to the River. 
 
4.4.4 COMPONENT FACILITIES 
 
As shown in Figure-4.1 “Flow Schematic of Karkh WWTP,” the process comprises; i) prelimi-
nary, ii) primary and iii) secondary treatment processes, and the treated wastewater effluent is 
discharge to the Tigris River after being disinfected.  
 
The component facilities are summarized in the following: 
 

Table-4.9 WWTP Facilities 

Liquid Treatment Facility Sludge Treatment Facility 

1. Influent chambers 1. Sludge thickeners 
2. In-plant pumping station 2. Anaerobic sludge digesters 
3. Pre-aeration tanks  3. Excess sludge gas incinerators 
4. Oil/grease separators 4. Gas holders 
5. Screens and grit chambers  5. Sludge drying beds 
6. Primary sedimentation tanks 6. Disposal for land fill  
7. Aeration tanks  
8. Final sedimentation tanks  
9. Chlorine contact tanks  

10. Stormwater tanks  

Source: Greater Baghdad Sewerage Study, Preliminary Report, Volume Two, February 1981. 
 



Improvement of Integrated Sewerage System in Baghdad                      Main Text 

 27

FL O W S C HE MATI C OF K A RK H W WT P

SLUDGEDRYING
BEDS

SLUDGE
DEWATERING

SLUDGE
DIGESTERS

ＳLUDGE
P.S. SLUDGE

THICKENERS

EFFLUENT
P.S.

CHLORINE
CONTACTTANK

SCREENS MAIN
LIFT P.S. DEGRITTERS

PPRIMARY
SETTLING
TANKS

AERATION
TANK
(2DWF)

FINAL
SETTLING
TANKS

DOURA
P.S.

TRUNK
SEWER

(4DWF)

DRIED SLUDGE GRIT DISPOSAL

SACREENI NGS

GAS TO BOILER HOUSE

2 DWF STORM WATER OVERFLOW

RETURN A.S.
P.S.

TRUNK
SEWER

RETURNACTIVATEDSLUDGE

EXCESS SLUDGE

TO THE TIGRIS RIVER

LIQUID LINE

SLUDGE LINE

LIGEND

 
Figure 4.2 Flow Schematic of WWTP 

 
4.5 NEED FOR SEWERAGE IMPROVEMENT PROJECT  
 
4.5.1 COLLECTION SYSTEM  
  
(1) Improvement of Existing Sewer Networks 
 
Although further investigations are required to identify the actual condition of present sewers, it 
is roughly estimated that about 40 percent or 1,600km of existing sewer reticulations are more 
or less damaged and need appropriate rehabilitation or replacement of such sewers.  
 
With a result of preliminary field surveys and inquiries with concerned personnel, sewers sub-
ject to urgent improvement and rehabilitation works are: 
 

z Sewers more than 20 years of age laid under the busy streets are vulnerable to heavy 
vehicles and other traffics;  

 
z Old concrete pipelines that are corroded by sulfide buildup in pipelines; 

 



Improvement of Integrated Sewerage System in Baghdad                      Main Text 

 28

z Close or shut off inflows of overland flows and illegal wastewater connection to the 
public sanitary sewers (separate system); and  

 
z Repair or replace defected manholes and stormwater inlets;  

 
In both Sewer Districts, the sewer networks are to be expanded as the population increases, and 
urban districts extend in the future. The present sewer service area covers about 75 percent of 
the urban builtup districts according to BSA’s estimate, and the remaining 25 percent of the area 
is to be sewered possibly by 2018. Totally about 400km long network sewers (smaller than 
400mm in diameter) are to be extended to cover the whole sewer service area.. 
 
(2) Extension of Main/Submain Sewers 
 
Additional main/submain sewers are required for both Rusafa and Karkh Districts to convey the 
ever-increasing wastewater inflows from sewer reticulations not yet connected to pumping 
stations and WWTPs.   

 
Because of the missing main 
sewer lines in both Sewer 
Districts, much portion of 
the collected raw wastewater 
is being discharged to the 
River directly from the 
pumping stations.  
 
Early construction of main 
sewers is sought to connect 
sewer reticulations to pump- 
ing stations and transport 
finally to WWTPs.  
 

The above Photo shows stormwater stagnation on the streets in Karkh District due to sewer 
failures and insufficient sewer flow capacity. 
  
Table 4.10 summarizes the conditions of main/submain sewers, which require immediate con-
struction and improvement to allow early alleviation of wastewater stagnations in tributaries. 
 
 
 
 



Improvement of Integrated Sewerage System in Baghdad                      Main Text 

 29

Table- 4.10 Main/Submain Sewers Urgent Improvement is Required   
Item Size and Length   

1. Karkh Sewer District  
Ghazaliya Connection  φ2,200mm x 5km(shield tunneling)  
West Trunk Line φ2,800mm –φ3,600mmx 10 km 

2. Rusafa Sewer District  
Northeast Trunk Line φ2,800mm –φ3,600mmx 10 km 
Al-Sadr City Trunk Line φ2,000mm x 5km 
Southwest Trunk Line φ2,200mm x 10km 

Note: These figures and items may be subject to change when detailed survey/design are made. 
 

4.5.2 PUMPING STATIONS 
 
Insufficient number and capacity of pumping equipment to handle all the inflowing wastewater 
are the major cause of low wastewater collection rate, thereby creating a considerable quantity 
of wastewater spills directly to the drains and river.  
 
Some of sewage pumps should be replaced with necessary electric, instrumental and auxiliary 
equipment, and repair or replace old bar screens, gates, etc. by new ones.  
 
It is assumed that the total discharge of the existing pumping stations is presently about 50 per-
cent of their originally planned capacity, and the capacities of P2 and N2 Pumping Stations are 
apparently not sufficient to discharge the incoming wastewater/stormwater hence causing fre-
quent inundations within the tributary. Further, PN pumping station cannot discharge all the 
wastewater to WWTP and that the raw wastewater is being discharged directly to the River. 
 
The West Trunk Line of 12km long 3,000mm diameter connects the existing PN pumping sta-
tion to Karkh WWTP, which is further pumped up by Doura pumping station located about 4km 
upstream of the WWTP.  However, the hydraulic capacities of the existing trunk lines and 
pumping stations are apparently not sufficient to convey all the wastewater to the WWTP.  
 
In cognizant of such condition, a construction plan was made about 20 years ago for the West 
Trunk Line and Doura-II pumping station, and design and tender documents were prepared for 
construction.  
 
The new Doura-II pumping station would comprise the following component facilities: 
 

(1) Sewer - combined sewerage; 
(2) Planned pumping capacity- 729m3/min.;  
(3) Pump equipment-φ800mm x 81m3/min x TDH 28m x 9 units; and 
(4) Motor outputs, 585kW x 9 units  